CLFP9

challenger-clfp9-ii.png

Repair parts for the Challenger 9,000lb, two-post, surface mounted CLFP9 lift. This lift has base floor plate and an open top design, ideal for low ceilings and for accommodating any vehicle height. If you do not see the part you need below, please call us for further assistance.

Click on the diagrams below to see their full-sized versions.

clfp9-column-overhead-diagram.png

 

Diagram Item # Part Description Part #
1a. Power Column Weld B26075-04 (Red) or B26075-06 (Blue)
1b. Idler Column Weld B26076-04 (Red) or B26076-06 (Blue)
2 Top Cap B26011
3 M10 Nut 31038
4 M10 Split Lockwasher B31037
5 M10 Flat Washer B31036
6 M10x25mm Hex Flange Head Bolt B1068

 

 clfp9-lock-diagram.png

Diagram Item # Part Description Part #
15 Soft Latch Release B31150
16 Trigger Gravity Latch B31262
17 Gravity Latch B31261
18 M20x70mm Lg. Hex Head Cap Screw B31081
19 M20 Lock Nut B31082
20 M6 Coupling Nut B31149
21 Hook-Lock Release Handle B31151
22 Clevis Pin 31079-01
23 Cotter Pin, 2.5mm x 20mm 31079-02

 

clfp9-hydraulic-diagram.png

 

Diagram Item # Part Description Part #
25 36" Stroke Hyd. Cylinder QY31265
26 9/16-18 O-Ring Union B31116
27 Driver Over Extension Line B26027
28 9/16-18 90 Degree Elbow JSS3-19
29 Cylinder Hydraulic Line B31090
30 9/16-18 90 Degree Elbow B26000-01
31 9/16-18 Nut B26000-02
32 Hydraulic Hose Assembly (P/U - 22") JSJ5-17CH
33 Hydraulic Elbow, 9/16 O-Ring Male to 6# Male Flare 16167
34a. SINGLE PHASE, 60hz, 208-230V Power Unit 31368-19
34b. THREE PHASE, 60hz, 208-460V Power Unit 31355-19
35 Cylinder Rod End Weldment B31094
36 35mm Retaining Ring B31021
37 35mm Pin B31093
38 36mm x 50mm x 1.5mm Washer B31092
39 Roller Assembly B31095

 

clfp9-synchronizer-diagram.png

Diagram Item # Part Description Part #
40 Power / Idler Cable B26052
41 M6 Hex Nut B40467
42 Cable Trapping Threaded Rod B26044-02
43 Cable Sheave B26008
44 M35 Washer B26008-02
45 M18 Hex Nut JSJ5-04-02
46 73P Drive Chain B31079

 

clfp9-carriage-arms-diagram.png

Diagram Item # Part Description Part #
55 Slide Block B31023
56 Carriage Weld B26024
57 Arm Pin A1078
58 Inner Gear (Arm Restraint) A1070TC
59 M8x1.25 x 16 Flat Socket Head Screw B1068
60 Female Arm Weld B39072B
61 Roll Pin 12mm Dia. x 80mm Length B2202-02
62 Intermediate Arm Weld B39071-01-00C
63 Male Arm Weld B39071-02-00A
64 Pull Ring A1075
65 Shaft A1073C
66 Compression Spring (Restraint Shaft) B31109
67 Outer Gear A1072TC
68 Retaining Ring B36014
69 Roll Pin, 6mm Dia. x 30mm Length B2211
70 Foot Pad Assembly (Items 72 thru 77) B2270
72 Rubber Insert Pad A1104-H
73 Foot Pad Weld A1101-1H
74 2 x 30, Round Wire Retaining Ring B17256
75 3 x 45mm Round Wire Retaining Ring B17257
76 Threaded Sleeve B2261
77 Threaded Insert B17276-1
78 Stop Loop 39073
79 Female Arm Shim CS1020-03-01
80 M6 x 1mm x 6mm Lg. Self Locking Set Screw CS1020-03-02
81 Stop Block CS1020-04
82 M8 x 100 Lg.Flat Head Bolt 17350
83 Roll Pin 12mm Dia. 60mm Lg B2202-01
84 38mm ID, 51mm OD Washer B2203S-01D
85 38mm External Retaining Ring B1083
  Complete Arm Assembly (Item #s 58,59,60,61,63,70,78,79,80,81,82,83 B39071D

 

clfp9-drive-over-assembly-diagram.png

Diagram Item # Part Description Part #
86 3/8 x 5" Anchor Bolt 26028
87 Drive Over Plate B26049
88 Drive Over Channel B26015